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Apr. 15", 2022

Feicheng Lianyi Engineering fRi{EX1E T 228 RI G RA F]
Hi-tech Development Zone I-l
Feicheng City, Shandong, China 271608

Initial: @VZ /Ping Wang #:
Re: Final LABORATORY TEST REPORT S& LI =4 liRE e ratna # 79
DATE: 04/15/2022

Dear Bob:

Thank you for consulting TRI Suzhou for your material testing needs.

RBEF TRI M SR Z= MR

Enclosed is the final laboratory report for the Conformance testing of one (1) geogrid sample.

By E—S—t TR A S TR AR E

PROJECT NAME i E &#R:Geogrid testing £ T4l DATE REPORTED R# Hii: Apr. 15", 2022
REFERENCE TRI JOB NO.#$ % T {E4i5: SCH22175

DATE RECEIVED 4 H#: Mar. 19", 2022

SAMPLE(S) SENT BY %%t A: Feicheng Lianyi Engineering AR B4 E T 228K AR A

SAMPLE IDENTIFICATIONS #ER{ES:
SAMPLE ID ¥ ID TRI CONTROL NUMBER %1:4%=S
Fiberglass Geogrid 100/100 82381

TESTS REQUIRED / PERFORMED #& T k146 Be:

TEST METHOD ¥ 75 % DESCRIPTION it

EN ISO 10319 Tensile strength $1 {#38 FF

EN ISO 9864 Mass per Unit Area B2 EFRRE
EN ISO 3146 Softing point 1& 5

ASTM D1204 Dimensional Stability R~ f2E 14

TEST RESULTS ®MZER: The test results are simmarized in'the attached Table 1. &R S K= 1.

Respectfully, Itt 2

TRI Geosynthetic Testing and Services (Suzhou) Co:, Ltd.

Connie / a {% —Ar
Connie Wang Cora Queja
Quality Assurance General Manager Signatures are on file
It shall be noted that the sample/s tested is/are believed to be true representatives of the material produced under the designation herein stated. In addition, the attached
laboratory tests results are considered indicative only of the quality of samples/specimens that were actually tested. The appropriate test methods hereby employed are based
on the current and accepted industry practices. TRI neither accepts responsibility for nor makes claims to the intended final use and purpose of the material. The test data and
all associated project information shall be held confidential and not to be reproduced and/or disclosed to other parties except in full and with prior written approval from the client
or any pertinent entity duly authorized by the respective client. It is our policy to keep physical records of each job for five (5) years commencing from the date of receipt of the
samples and keep its corresponding electronic file for seven (7) years. Retained conformance samples are disposed of after one (1) month. On the other hand, should you
need us to keep them at a longer period, please advise us in writing.
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TABLE 1.5%1
. MATERIAL PROPERTIES
DateReceived:2022.03.19 CLIENT: Feicheng Lianyi Engineering

DateReported:2022.04.15 PROJECT: Geogrid testing
Client Sample ID:Fiberglass Geogrid 100/100

WHGET 2 L T K5 M 100/100KN
Material Description : Geogrid

QC'd By:
TRI Job No.: SCH22175

|
Lonnte. (o i
i

TRI Control No: 82381

SPECIMENS Froj.
Specs.
1 2 3 4 5 6 7 8 9 10 Avg. | Std. Dev. Min Max (Note1)
METHOD DESCRIPTION
ISO 9864* Mass per unit Area (grams/cm?) BL47 A BT (3 /07 KD
Specimens were tested in accordance with ISO 9864, and conditioned in the laboratory for 1 hr at 20+/-2° C (65+/-3.6° F).
KHH ISO9864 MAFE M, 15 20+2°C (65+3.6°F) [FISL50 = I 1 /M)
Specimen Size FEfhUSl: 103.2 cm2 103, 237 )5 J# K
0.041 0.040 0.041 0.041 0.041 0.040 04041 0.041 0.041 0.040 | 0.0407 | 0.001 0.040 0.041
ASTM D1204* Dimensional Stability S}z (percent %)
Specimens were conditioned at 100° C in the oven for one (1) hour. At the end of the oven exposure period,
TRRRELE 100 °C A HLAR LAY 1 /N, e HUAT 58 S I B 5 BL
the specimens were reconditioned for another hour at labafatory conditions 23+/-2° C before testing.
AEMARTIARE S 7 232 CISI0 =4 FE BT 5340 1 /NS
MD -0.237 -0.150 -0.194 0.062 -0.237 -0.150
D 0.087 0.087 0.087 0.000 0.087 0.087
ISO 10319A Wide Width Tensile Properties 7 4% 4 fifi
MD Ultimate Strength (kN/m)
ATHURBR R CT-2-2K0O 109.5 105.3 106.7 106.0 107.8 1071 4.2 105 110
MD Break Elongation (%)
WAL R 2.03 1.91 1.98 1.90 2.08 1.98 0.08 1.90 2.08
TD Ultimate Strength (kN/m)
EHLAR BRI (F2R2K) 106.1 105.6 1086 109.2 106.9 107.3 3.6 105 110
TD Break Elongation (%)
€[V N E (IR 1.75 1.76 1.79 2.22 2.04 1.91 0.21 1.75 2.22
EN ISO 3146A Softening point flifk 2
Melting Temperature LI (C) >300 >300 NA
* Tested in TRI CA lab A Tested in TRI Austin Lab
LEGENDS:
MD- MACHINE DIRECTION
TD - TRANSVERSE DIRECTION Room 113 A2, 218 Xinghu Road BIOBAY SIP, Suzhou, Jiangsu Prov., www.precisionlabs.net
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